NOTICE OF MEETING

WATER, WASTE AND SEWER ADVISORY
COMMITTEE MEETING

A Water, Waste and Sewer Advisory Committee Meeting of Byron Shire Council will be
held as follows:

Venue Council Chambers, Station Street, Mullumbimby
Date Thursday, 13 April 2017
Time 2.00pm

) i _

Phil Holloway

Director Infrastructure Services 12017/450
Distributed 06/04/17




CONFLICT OF INTERESTS

What is a “Conflict of Interests” - A conflict of interests can be of two types:

Pecuniary - an interest that a person has in a matter because of a reasonable likelihood or expectation of appreciable

financial gain or loss to the person or another person with whom the person is associated.

Non-pecuniary — a private or personal interest that a Council official has that does not amount to a pecuniary interest as
[...]
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.3 - ATTACHMENT 1

Table 5 Brunswick Valley STP existing licence mass load limits

Equivalent Average Concentration (mg/L) at:

Assessable Annual Load

Pollutant Limit (kg) AAF = 6.08 AAF =012
ML/d (Note 1) ML/d (Note 1)

BOD 15,818 11.4 7.1 7.6 4.8

Total N 15,818 11.4 71 7.6 4.8

Total P 475 0.34 0.21 0.23 0.14

Total

Suspended 23,726 17 1 11 7

Solids

Qil & Grease 3,163 2.3 1.4 1.5 <1

Note 1: Values for estimated Annual Average Flow (AAF) assuming AAF = 1.6 * ADWF (based on 2012-14 data), refer
to Section 2.4,

Except for Oil & Grease (O&G), the concentrations of pollutants back-calculated from the load
limits are within the envelope of licence/design concentrations and/or current plant performance
(refer to Sections 3.3 and 4 below). In the case of O&G, the back-calculated concentration limits
are lower than the tabulated concentration licence and design limits (refer to Table 6 and
Section 4). This appears to be an anomaly. The back-calculated concentration limits (Table 5)
imply that final effluent O&G will need to be at or near typical detection limits for this parameter.

It is noted from Table 5 that to meet current licence load limits, the required concentrations
decrease in future as plant population loads and flows increase. Alternatively, a new licence
with increased load limits will need to be negotiated.

3.3 Concentration limits

The concentration limits tabulated in Table 6 apply to the BVSTP effluent.

Table 6 Brunswick Valley STP existing licence concentration limits

Pollutant Units 90t percentile 100" percentile
concentration limit (Maximum)

concentration limit

BOD mg/L

Faecal coliforms cfu/100 mL 200 600

Ammonia mg/L as N 2 4

Total N mg/L as N 10 15

Qil & Grease mg/L & 10

pH pH units - 6.5 (Min.) to 8.5
Total P mg/L as P 0.3 1

Total Suspended mg/L 15 30

Solids

Note: Tabulated values from the licence apply to the effluent discharge to receiving waters i.e. discharge pipe on
eastern arm of western billabong of Brunswick River (Licence ‘Point 1°).

Agenda 13 April 2017 page 45



BYRON SHIRE COUNCIL

STAFF REPORTS - INFRASTRUCTURE SERVICES 4.3 - ATTACHMENT 1

3.3.1 Note on disinfection requirements

A constructed wetland (downstream of secondary effluent UV disinfection) has been included in
the proposed concept for BVSTP upgrade associated with the transfer of flow from Ocean
Shores in this Study (refer to Section 8.2.14). The requirement for additional (tertiary)
disinfection downstream of the proposed wetland is uncertain and subject to NSW EPA
requirements for licensing of the upgraded plant, including the proposed transfer.

Depending on the outcome of future EPA licence requirements, it might be necessary provide
tertiary disinfection downstream of the proposed wetland. However, for the purposes of this
Study, it was assumed that this will not be necessary and no inclusion for this has been made in
the costs estimates (Section 11). It was assumed that the future (new) Environmental Protection
Licence (EPL) requirement for the BVSTP plant will be similar to the existing EPL for the Byron
STP, where the point of compliance for effluent quality (including bacteriological quality i.e.
faecal coliforms) is at the discharge to the wetland (i.e. downstream of secondary treatment
effluent UV disinfection but upstream of the wetland).

3.4 Biosolids limits

The licence requires that biosolids at the premises must be stored, treated, processed,
classified, transported and disposed in accordance with the (NSW) ‘Biosolids Guidelines' (Use
and Disposal of Biosolids Products), or as otherwise approved in writing by the EPA.

3.5 Odour

The licence does not identify a ‘potentially offensive odour’ (or odour source) at the STP.
However, the licence notes that Section 129 of the NSW Environment Operations Act (1997)
provides that BSC ('the licensee’) must not cause or permit the emission of any offensive odour
from the premises. Provisions are also made for cases where an odour is identified as being
‘potentially offensive’ and the odour was ‘emitted in accordance with the conditions of a licence
directed at minimising odour’. An example would be failure of odour mitigation or odour control
systems at the plant, in which case BSC would be required to make a defence to the EPA.

Agenda

13 April 2017 page 46



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.3 - ATTACHMENT 1

4. Existing plant capacity

4.1 Design loads

The BVSTP is designed for loadings as summarised in Table 7.

Fulton Hogan (2010) noted the following for the adopted design loadings

. Nutrient ratios (i.e. TKN/COD or TP/COD) are typical or ‘average’ for (domestic) sewage

. The sewage is ‘well fermented’ in the sewers with a (relatively) high biodegradable COD
content that is favourable for biological nutrient removal

. Estimated sulphide concentrations are (relatively) high, presenting both odour and
corrosion risks that need to be controlled.

Table 7 Design loadings for existing BVSTP

Parameter Value
50%ile Loads: Load Concentration
Flow (ADWF) 3.8 ML/d
coD 2050 kg/d 540 mg/L
TKN 205 kg/d 54 mg/L
TP 38 kg/d 10 mg/L
TA 230 mgCaCOyL
SO, - 37 mg/L
Sulfide (estimated generation in sewage 2-5-9 mgS/L
rising mains at 19-24-29 degC)
Peaking Factors (x 50%ile): 90%ile Peak Rate | Diurnal Peak
Flow:
Hydraulics
Sustained 58
Instantaneous 71
Process 1.3 71 2
COD mass load 1.3 25
Peak flow rate:
Sustained 255 U/s; 920 m3/h; 22 MU/d
Instantaneous 314 UUs; 1120 m3/h; 27 ML/d
50%ile Sewage Characteristics:
COD/BOD 24
Unbiodeg soluble COD / total COD, fus 0.05
Unbiodeg particulate COD / total COD, fup 0.20
RBCOD / CODtotal, fbs 0.15
TKN/CODtotal 0.100
TP/CODtotal 0.019
Unbiodegradable soluble N fraction, fnus 0.035 (raw, decreased by alum dosing)
ML Temperature (min-ave-max) 19-24-29 degC

Source: Fulton Hogan (2010) Design Report

Agenda 13 April 2017 page 47



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.3 - ATTACHMENT 1

4.2 Hydraulic capacity

The STP is capable of simultaneously receiving the maximum instantaneous pump flow rates
from both the Mullumbimby and the Brunswick Heads sewage systems as follows (refer to
Table 2 and Section 2.3.1):

. Mullumbimby: 156 L/s

. Brunswick Heads: 158 L/s

. TOTAL: 314 L/s

The hydraulic capacity of Brunswick Valley STP augmentation is based on the following criteria:

The inlet works is designed to accept a flow of 7.1 x ADWF and provides mechanical screening
and degritting of this flow. A full flow bypass channel around the mechanical screens, with
manually raked screen, is provided.

The biclogical treatment stage (oxidation ditch and clarifiers) is designed for 7.1 x ADWF
hydraulic instantaneous peak flow, or 5.8 x ADWF sustained peak flow, is designed for
reduction of nitrogen and phosphorus.

The UV disinfection stage is designed to provide effective reduction of effluent coliforms at a
flow of 3 x AWDF, and the hydraulic capacity of the UV disinfection stage is 7 x ADWF.

The plant hydraulic profile shows that:

. Return Activated Sludge (RAS) is recycled to the upstream end of the inlet works,
presumably to provide for screening of the RAS. This is somewhat unusual; no additional
RAS screen is provided and the hydraulic gradeline through inlet works includes the peak
RAS flow allowance of 150 L/s.

. There is no by-pass facility around the bioreactor to the clarifiers?? (i.e. if peak flows into
the plant exceed 5.8 x ADWF on a sustained basis, these flows will continue to flow via
the bioreactor to the clarifiers and will potentially cause solids loading ‘stress’ on the
clarifiers (beyond their design sustained solids loading rate). Similarly, short-term
instantaneous peak flows (>5.8 x ADWF) will increase short-term solids loading rates on
the clarifiers beyond the design sustained solids loading rate.

. The differential top water level between the feed channel downstream of inlet works and
the bioreactor (oxidation ditch) outlet channel is 0.16 m (i.e. <0.2 m). This is very limited
with little or no opportunity for the potential retrofit of a bioreactor by-pass channel as
described above. Furthermore, in the current arrangement, any by-pass from the
downstream end of inlet works will include RAS, thereby defeating the purpose of the by-
pass. A raw wastewater reactor by-pass (without RAS) would be required to reduce solids
loading rate on the clarifiers. This would require modification of the hydraulic profile with a
new splitter structure upstream of the existing inlet works with additional considerations
around the question of screening by-pass flows.

. Flow gravitates out of the plant from the clarifier launders, via the UV disinfection system,
then to the plant outlet manhole and effluent discharge pipeline. It is ultimately discharged
to the ‘oxbow lake’ in the Brunswick River. Total head loss from the clarifier launder to the
UV outlet overflow channel is approximately 1.16 m, and from the UV outlet overflow
channel to the effluent outfall pipeline to river (at average high tide) is approximately 2.62
m. The UV and outfall systems have been designed to take into account prevailing flood
levels on the site (refer to Section 4.3). For example, the UV reactor top-of-concrete level

# The (West) Byron STP (BSTP) plant, by comparison, has a by-pass facility from inlet works directly to the clarifier feed for
flows >3 ADWF (adjustable weir), which reduces clarifier feed solids concentration and loading rates during PWWF events. In
other respects the BVSTP and BSTP designs are similar.

Agenda 13 April 2017 page 48



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.3 - ATTACHMENT 1

is at Reduced Level (RL) 6.100 m Australian Height Datum (AHD), which allows for a
freeboard of +2.8 m above the 100-year Average Recurrence Interval (ARI) flood level.
However, the effluent outlet manhole and discharge pipeline are below this flood level
and expected to be inundated in such a flood condition.

4.3 Flood levels

According to the Fulton Hogan (2010) design report, all buildings, critical facilities and tankage
are designed to be protected from a 100 year ARI flood level of RL 3.30 m AHD and with a
freeboard of not less than +1.0 m generally and +1.2 m for electrical equipment.

The design report further stated that the specification for the plant required the cross sectional
area of the new STP to be limited to 50% of the area above existing ground level and ARI 100
flood level of 3.3 m. The plant layout exceeded 50% of the cross sectional area. Byron Shire
Council arranged for a new flood model to be prepared to determine the effect of the plant
layout on the flood level at Mullumbimby. The model determined that the plant layout had no
measurable effect on the flood level.

4.4 Process units

Process unit details for BVSTP are contained in the Fulton Hogan (2010) design report and
have not been repeated here. In summary, the treatment process consists of the following units:

. Mechanical step screen (1 no. 3 mm nominal aperture), with manual by-pass screen (1
no., 25 mm aperture)

. Wortex tank for grit removal (1 no., 3.35 m top diameter air-lift grit pump to 1 no.
mechanical classifier)

. Ferric sulphate dosing facilities at inlet works for sulphide (odour and corrosion) control

. Four air extraction and treatment from inlet works (nominal 15 air changes per hour) for
odour control via a biofilter {gravel/compost media bed)

. Anaerobic reactor (3 no. compartments in series, 10% overall biological mass fraction)

. Oxidation Ditch (6 m wide, 4 m deep, 139 m circuit length), 21 h nominal HRT, 20 day
SRT, with submersible banana-blade mixers for mixed liquor circulation

. Diffused aeration (2 no. duty/1 no. standby positive displacement blowers, each 30 kW
and 1005 Nm3h nominal maximum airflow rate each; maximum SOTR 175 kg/h;
turndown 5:1)

. Clarifiers (2 no. 23 m diameter secondary clarifiers, 3 m side water depth)

. RAS system (2 no. pumps per clarifier, max. total RAS rate 3.5 times design ADWF)
. Waste activated sludge (WAS) to aerobic digester

. Scum pumps from clarifiers to Oxidation Ditch

. UV disinfection

. Effluent systems

— Site Service Water

— Off-site reuse (1.9 ML storage tank on site for optional transfer to Mullumbimby — see
below)

— Transfer Pump Station (2 no. pumps, 22 L/s each or 0.5 times design ADWF) to
Mullumbimby effluent storage facility (dam)

— Effluent discharge to Brunswick River

Agenda 13 April 2017 page 49



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.3 - ATTACHMENT 1

. Biosolids treatment

— Aerobic Digester (292 kL; 20 day solids retention time)

— Sludge dewatering via one gravity drainage deck/belt filter press (1.2 m effective belt
width; 35 h/week operation at design loading)

— Filtrate return pump station

— Ancillary equipment
* Polymer dosing system
= Compressor
= Conveyors

— Sludge storage (covered area, six bays for up to one month dewatered biosolids
storage at design load)

. Chemical dosing equipment

. Site Drainage Pump Station (2 no. pumps, 10 L/s each)

4.5 Clarifier capacity

The existing circular clarifiers (2 no. 23 m diameter) were designed more ‘aggressively’ than the
(West) Byron STP, which has largely the same process configuration as the BVSTP. The main
difference lies in the design sludge settleability assumptions — refer to the discussion in Section
5.1.3 below. A summary comparison of the clarifier capacities of the two plants, on a relative
basis, is given in Table 8.

Although not outside the design range encountered for secondary clarifiers in general, the
BVSTP clarifiers are at the higher end of the range for design peak overflow and/or solids
loading rate typically used for bioclogical nutrient removal (BNR) plants. BNR plants tend to have
less favourable sludge settleability than some other types of activated sludge systems that tend
to have higher organic loading rates and less apparent negative impact from nitrogen removal
biological processes on sludge settleability. The sludge settleability at BVSTP is discussed in
Section 5.1.3 below and has been found to be worse than expected. It was postulated by
Hartley (2013b), that, during the plant process proving period, settleability will improve as the
plant approaches design loading. However, this was speculative on the basis that the prevailing
dissolved oxygen concentration (evidenced by the ammonia/nitrate ratio as a surrogate
measure of anoxic fraction in the oxidation ditch) is the main underlying cause of relative poor
settleability. On-going septicity (high dissolved sulphide) of the raw influent at BVSTP is a factor
that could be contributing to the poor settleability. This is not likely to change with plant loading,
and could, in fact, deteriorate with the transfer of raw wastewater from Ocean Shores (longer
rising mains).

For low effluent (total) suspended solids concentrations (<10 mg/L), clarifier design procedures
that adopt relatively poor sludge settleability as a design basis, typically suggest peak overflow
rates of <1 m/h and <7.5 kg/(mZ2.h) including RAS. These values compare with 1.1 to 1.4 m/h
and 7.9 to 10 kg/(m?.h) respectively for BVSTP (refer to Table 8). The more aggressive design
for the BVSTP clarifiers is likely to be the reason behind anecdotal operator reports that the
plant experiences difficulty with solids loss under peak flow conditions — refer to Section 5.1.3
below.

Therefore, a more conservative approach for the future augmentation of clarifier capacity at
BVSTP is recommended.

Agenda 13 April 2017 page 50



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES

Table 8

(West) Byron STP clarifiers

Ui JausTe | esTe
No. 2 2

Design parameter -

Number of clarifiers

4.3 - ATTACHMENT 1

Comparison of design basis for existing Brunswick Valley and

Diameter, each m 23 £

Area, each m2 415 855

Area, total m2 831 1711

Design Stirred SVI, 90%ile mL/g 59 90

Design MLSS, Peak (90%ile) mg/L 4,900 3,900

Design ADWF ML/d 38 6.95

Maximum design hydraulic flow (xADWF) 7.1 7

(instantaneous)

Peak design process flow for full  (xADWF) 5 &

treatment

Mixed liquor by-pass - No Yes

Max. RAS ratio at peak flow (xADWF) 3.5 2

Peak surface solids loading rate kg/(m2h) 9.9 5.9 Without reactor mixed

at maximum hydraulic loading liquor by-pass

rate incl. RAS operating

kg/{m2.h) N/A 2.5 With reactor mixed

liquor by-pass
operating (>3 ADWF)

Peak surface solids loading rate kg/(m2.h) 7.9 3.3

for full treatment incl. RAS

Peak overflow rate m/h 13t 1.19 At max. hydraulic flow
rate

m/h 0.95 0.51 At peak process design
flow rate (full treatment)
BVSTP: Brunswick Valley STP
{W)BSTP: (West) Byron STP
Agenda 13 April 2017 page 51



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.3 - ATTACHMENT 1

S. Existing plant performance

5.1 Previous reports

5.1.1 Overall performance

The performance of BVSTP after commissioning was extensively documented during the
process proving/ defects liability period over two years from ca. Feb. 2011 to Feb. 2013. This
information has been reported® to and saved by BSC.

In summary, these reports showed that the plant achieved very good performance with
compliance in most respects relative to contractual (i.e. ‘specified’) design targets, which were
based partly on the Licence requirements at the time. A summary of the results is given in Table
9 and Table 10 below.

It is worth noting that effluent concentration limits for Faecal Coliforms are only listed in the
current EPA Licence (refer to Section 3.3) for river discharge, and correspond with those listed
in Table 9. The more stringent Faecal Coliform limits listed for “UV effluent” in Table 9 are driven
by BSC internal specifications for water recycling (i.e. not listed in the EPA licence).

The results in Table 9 show that actual plant loading during the two-year process proving period
was generally within the design specifications. The maximum daily total flow (in wet weather)
was 13.8 ML/d (compared with design 22 ML/d) and average flow <2 ML/d (compared with
design ADWF 3.8 ML/d). In terms of flow, the plant was therefore only loaded to <562% of its
design capacity during this time. The raw wastewater concentrations were close to the adopted
design values, with the nutrient ratios (COD/BOD; TKN/COD; and TP/COD) on average being
slightly more favourable for nutrient removal than the adopted design values. In COD mass load
terms, the plant was operating at only about 42% of its design capacity on average, although
the constraints around the accuracy of raw wastewater sampling (for concentrations) makes this
estimate less certain.

The results in Table 10 show that the plant was generally compliant with the specified effluent
quality design targets. The following effluent quality exceedance issues were noted (figures in
red in Table 10):

. Maximum ammeonia and Total P limits (for river discharge)
. Maximum Faecal Coliforms limit for river discharge
. Maximum Faecal Coliforms limit for UV effluent

. 90%ile Faecal Coliforms limit for service water

5.1.2 Wet weather event

The reports during the process proving period made reference to one wet weather incident in
late January 2013 (when the maximum daily flow of 13.8 ML/d was recorded). During this
incident, the plant suffered gross loss of biomass from the clarifiers due to an operational control
error (under diurnal control) in which the RAS ratio®' fell to 0.2. This incident occurred during a
non-sampling period and therefore the expected high suspended solids concentration in the
effluent was not measured. However, the bioreactor MLSS concentration dropped significantly

% Process Report Nos. 1 to 17 and Process Tuning Guidelines prepared by Ken Hartley for Byron Shire Council (dated March
2011 to February 2013).

* Note: Design RAS ratio (s) as follows: s= 0.6 at sustained PWWF = 5.8 x ADWF; or minimum s=0.49 at instantaneous
PWWEF = 7.1 x ADWF.

Agenda 13 April 2017 page 52



BYRON SHIRE COUNCIL
STAFF REPORTS - INFRASTRUCTURE SERVICES 4.3 - ATTACHMENT 1